Report Number : FR382311B

<BLE 125k_Ant.7>

Test Engineer: Sam Zheng Temperature: 21~25 °C
Test Date: 2023/9/15 Relative Humidity: 51~54 %
TEST RESULTS DATA
6dB and 99% Occupied Bandwidth
99%
. 6dB BW
Data Freq. | Occupied 6dB BW . "
Mod. Rate ANT CH. (MH2) BW (MHz) (k/lllalzt) Pass/Fail
(MHz)
BLE | 125Kbps 7 0 2402 1.041 0.612 0.50 Pass
BLE | 125Kbps 7 19 2440 1.041 0.612 0.50 Pass
BLE | 125Kbps 7 39 2480 1.041 0.612 0.50 Pass
TEST RESULTS DATA
Peak Power Table
Peak Conducted EIRP EIRP
Mod Data ANT CH Freq. | Conducted Power DG Power Power Pass
’ Rate " | (MHz) Power Limit (dBi) (dBm) Limit [Fail
(dBm) (dBm) (dBm)
BLE | 125Kbps 7 0 2402 5.56 30.00 -2.50 3.06 36.00 Pass
BLE | 125Kbps 7 19 2440 5.84 30.00 -2.50 3.34 36.00 Pass
BLE | 125Kbps 7 39 2480 5.17 30.00 -2.50 2.67 36.00 Pass
BLE | 500Kbps 7 0 2402 5.49 30.00 -2.50 2.99 36.00 Pass
BLE | 500Kbps 7 19 2440 5.75 30.00 -2.50 3.25 36.00 Pass
BLE | 500Kbps 7 39 2480 5.06 30.00 -2.50 2.56 36.00 Pass
BLE 1Mbps 7 0 2402 5.48 30.00 -2.50 2.98 36.00 Pass
BLE 1Mbps 7 19 2440 5.76 30.00 -2.50 3.26 36.00 Pass
BLE 1Mbps 7 39 2480 5.08 30.00 -2.50 2.58 36.00 Pass
TEST RESULTS DATA
Peak Power Density
Data Fre Peak PSD | Peak PSD DG Pei:(mPitSD
Mod. Rate ANT CH. (MHil) (dBm (dBm (dBi) (dBm Pass/Fail
/100kHz) /3kHz) 13KkHz)
BLE | 125Kbps 7 0 2402 3.93 -1.67 -2.50 8.00 Pass
BLE | 125Kbps 7 19 2440 4.76 -0.86 -2.50 8.00 Pass
BLE | 125Kbps 7 39 2480 4.73 -0.75 -2.50 8.00 Pass

Note: PSD (dBm/ 100kHz) is a reference level used for Conducted Band Edges and Conducted Spurious Emission 20dBc limit.
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Report Number : FR382311B

<BLE 2M_Ant.7>

Test Engineer: Sam Zheng Temperature: 21~25 °C
Test Date: 2023/9/15 Relative Humidity: 51~54 %
TEST RESULTS DATA
6dB and 99% Occupied Bandwidth
99%
) 6dB BW
Data Freq. [ Occupied 6dB BW i .
Mod. Rate ANT CH. (MHz) BW (MHz) (I’:;InHuZt) Pass/Fail
(MHz)
BLE [2Mbps 7 1 2402 2.034 1.164 0.50 Pass
BLE |2Mbps 7 19 2440 2.030 1.168 0.50 Pass
BLE [2Mbps 7 39 2480 2.034 1.180 0.50 Pass
TEST RESULTS DATA
Peak Power Table
Peak Conducted EIRP EIRP
Mod Data ANT CH Freq. | Conducted Power DG Power Power Pass
" | Rate © | (MHz) Power Limit (dBi) (dBm) Limit [Fail
(dBm) (dBm) (dBm)
BLE |2Mbps 7 1 2402 5.41 30.00 -2.50 2.91 36.00 Pass
BLE [ 2Mbps 7 19 2440 5.65 30.00 -2.50 3.15 36.00 Pass
BLE |2Mbps 7 38 2480 5.11 30.00 -2.50 2.61 36.00 Pass
TEST RESULTS DATA
Peak Power Density
Data Froq. | Peak PSD | Peak PSD G Pei:‘mﬁ’tSD
Mod. | o2 | ANT [ CH. (Mqu.) (dBm (dBm (dB) @Bm | Pass/Fai
/100kHz) /3kHz) /3kHz)
BLE [ 2Mbps 7 1 2402 4.19 -12.77 -2.50 8.00 Pass
BLE |2Mbps 7 19 2440 4.77 -12.14 -2.50 8.00 Pass
BLE [2Mbps 7 38 2480 4.79 -12.07 -2.50 8.00 Pass

Note: PSD (dBm/ 100kHz) is a reference level used for Conducted Band Edges and Conducted Spurious Emission 20dBc limit.
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saronas. FCC RF Test Report Report No. : FR382311B

Appendix B. AC Conducted Emission Test Results

: ) . Temperature : 22~24°C
Test Engineer : |Lily Qiu : —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line

Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2023-09-15
100 Level {(dBuV)
90
80
70
60 | FCC 15C_QP
50 | FCC 15C_AVG
40
2
30 1
20
10
%.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-5Z
Condition: FCC 15C QP LISN 20230420 L LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBuv dB dBuv dBuv dB dB
1 0.16 35.81 -19.57 55.38 15.19 10.48 10.14 Average
2 * 0.1 52.21 -13.17 €5.38 31.59 10.48 10.14 QF
3 0.22 30.95 -22.06 53.01 10.40 10.40 10.15 Average
4 0.22 44.75 -18.26 63.01 24.20 10.40 10.15 QF
5 0.27 27.13 -24.03 51.16¢ 6.60 10.38 10.15 Average
€ 0.27 39.83 -21.33 61.16¢ 15.30 10.38 10.15 QF
7 0.32 25.70 -23.96 49.66 5.20 10.34 10.16 Average
8 0.32 38.10 -21.56 55.66 17.60 10.34 10.16 QF
9 0.38 25.65 —22.74 48.39 5.20 10.29 10.1€ Average
10 0.38 36.75 -21.64 58.39% 16.30 10.29 10.16 QP
11 0.96 26.30 -19.70 46.00 5.90 10.24 10.16 Average
12 0.96 35.00 -21.00 56.00 14.€0 10.24 10.1€ QF
Sporton International Inc. (ShenZhen) Page Number : Bl of B2

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




saronas. FCC RF Test Report

Report No. : FR382311B

. . ) Temperature : 22~24°C
Test Engineer : |Lily Qiu - —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2023-09-18
100 Level (dBuV)
90
80
70
60 | FCC 15C_QP
50 | FCC 15C_AVG
40
5o 12
30 : 1t
20
10
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : COO0l1-5Z
Condition: FCC 15C QP LISN_20230420_N NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBuV dB dBuVv dBuVv dB dB
1 0.15 25.29 -30.45 55.74 4.70 10.45 10.14 Average
2 0.15 43.09 -22.65 6€5.74 22.50 10.45 10.14 gP
3 0.19 25.82 -28.20 54.02 5.30 10.37 10.15 Average
4 0.19 43.92 -20.10 €4.02 23.40 10.37 10.15 0P
5 0.22 25.59 -27.24 52.83 5.10 10.34 10.15 Average
3 0.22 36.99 -25.84 €2.83 16.50 10.34 10.15 0P
7 0.27 27.77 -23.26 51.03 7.30 10.32 10.15 Average
3 0.27 34.07 -26.96 6€1.03 13.60 10.32 10.15 gP
9 0.31 22.95 -26.89 49.84 2.51 10.29 10.15 Average
10 0.31 23.65 -26.1% 55.84 13.21 10.29 10.15 0P
11 * 1.05 27.22 -18.78 46.00 €.81 10.25 10.1€ Average
12 1.05 36.22 -15.78 56.00 15.81 10.25 10.16 QP

Note:

1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number

: B2ofB2




saronis. FCC RF Test Report Report No. : FR382311B
Appendix C. Radiated Spurious Emission
Relative Humidity : 50%
Test Engineer : Reid Huang
Temperature : 20-22°C
Radiated Spurious Emission Test Modes
Mode (I|3\AaHnS) Antenna Modulation Channel Frequency g:ﬁ: RU | Remark

Mode 5 2400-2483.5 7 Bluetooth-LE_GSFK 00 2402 125kbps - -
Mode 6 2400-2483.5 7 Bluetooth-LE_GSFK 19 2440 125kbps - -
Mode 7 2400-2483.5 7 Bluetooth-LE_GSFK 39 2480 125kbps - -
Mode 8 2400-2483.5 7 Bluetooth-LE_GSFK 01 2404 2Mbps - -
Mode 9 2400-2483.5 7 Bluetooth-LE_GSFK 19 2440 2Mbps - -
Mode 10 2400-2483.5 7 Bluetooth-LE_GSFK 38 2478 2Mbps - -
Mode 11 2400-2483.5 7 Bluetooth-LE_GSFK 19 2440 125kbps - LF
Mode 16 2400-2483.5 12 Bluetooth-LE_GSFK 00 2402 125kbps - -
Mode 17 2400-2483.5 12 Bluetooth-LE_GSFK 19 2440 125kbps - -
Mode 18 2400-2483.5 12 Bluetooth-LE_GSFK 39 2480 125kbps - -
Mode 19 2400-2483.5 12 Bluetooth-LE_GSFK 01 2404 2Mbps - -
Mode 20 2400-2483.5 12 Bluetooth-LE_GSFK 19 2440 2Mbps - -
Mode 21 2400-2483.5 12 Bluetooth-LE_GSFK 38 2478 2Mbps - -
Mode 22 2400-2483.5 12 Bluetooth-LE_GSFK 39 2480 125kbps - LF

Sporton International Inc. (ShenzZhen) Page Number : C1 of C36

TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550




SPORTON LAB.

FCC RF Test Report

Report No. : FR382311B

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) | (dBuV/m) (dBuV/m) (dB) Avg.

5 Bluetooth-LE_GSFK | 00 @ 2382.13 40.66 54.00 -13.34 V | AVERAGE Pass | Band Edge
5 Bluetooth-LE_GSFK | 00 @ 4804.00 42.58 74.00 -31.42 H Peak Pass Harmonic
6 Bluetooth-LE_GSFK | 19 - - - - - - - Band Edge
6 Bluetooth-LE_GSFK | 19 = 7320.00 44.92 74.00 -29.08 \% Peak Pass Harmonic
7 Bluetooth-LE_GSFK | 39 @ 2483.52 41.32 54.00 -12.68 V | AVERAGE Pass | Band Edge
7 Bluetooth-LE_GSFK | 39 = 7440.00 44.14 74.00 -29.86 H Peak Pass Harmonic
8 Bluetooth-LE_GSFK | 01 = 2389.99 40.62 54.00 -13.38 V | AVERAGE @ Pass | Band Edge
8 Bluetooth-LE_GSFK | 01 @ 4808.00 42.07 74.00 -31.93 H Peak Pass Harmonic
9 Bluetooth-LE_GSFK | 19 - - - - - - - Band Edge
9 Bluetooth-LE_GSFK | 19 = 7320.00 43.98 74.00 -30.02 H Peak Pass Harmonic
10 Bluetooth-LE_GSFK | 38 @ 2487.42 41.37 54.00 -12.63 V | AVERAGE Pass | Band Edge
10 Bluetooth-LE_GSFK | 38 @ 7434.00 44.79 74.00 -29.21 H Peak Pass Harmonic
11 Bluetooth-LE_GSFK | 38 | 893.30 31.84 46.00 -14.16 \Y PEAK Pass LF

16 Bluetooth-LE_GSFK | 00 @ 2378.91 40.67 54.00 -13.33 V | AVERAGE Pass | Band Edge
16 Bluetooth-LE_GSFK | 00 @ 4804.00 41.92 74.00 -32.08 H Peak Pass Harmonic
17 Bluetooth-LE_GSFK | 19 - - - - - - - Band Edge
17 Bluetooth-LE_GSFK | 19 = 7320.00 44.58 74.00 -29.42 H Peak Pass Harmonic
18 Bluetooth-LE_GSFK | 39 = 2497.88 41.47 54.00 -12.53 V | AVERAGE Pass | Band Edge
18 Bluetooth-LE_ GSFK | 39 | 7440.00 45.06 74.00 -28.94 \% Peak Pass Harmonic
19 Bluetooth-LE_GSFK | 01 @ 2389.24 42.97 54.00 -11.03 H AVERAGE  Pass | Band Edge
19 Bluetooth-LE_GSFK | 01 | 4808.00 42.65 74.00 -31.35 \% Peak Pass Harmonic
20 Bluetooth-LE_GSFK | 19 - - - - - - - Band Edge
20 Bluetooth-LE_GSFK | 19 = 7320.00 43.57 74.00 -30.43 \Y Peak Pass Harmonic
21 Bluetooth-LE_GSFK | 38 @ 2497.54 43.63 54.00 -10.37 V | AVERAGE Pass | Band Edge
21 Bluetooth-LE_GSFK | 38 @ 7434.00 44.57 74.00 -29.43 \% Peak Pass Harmonic
22 Bluetooth-LE_GSFK | 38 27.02 30 40.00 -12.98 \Y PEAK Pass LF

Sporton International Inc. (ShenzZhen) Page Number : C2 of C36

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




FCC RF Test Report

SPORTON LAB. Report No. : FR382311B
5
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK_CHO00_2402MHz
ANT 7
Pol. Horizontal Fundamental
WLeveI (i) Date: 20230942 WLeveI () Date: 20230942
13§ 113§
95 95 1
B B PEAK 74
50 a0
1
404 g i ' ! 48 WWWWWWWMWMWMWWWM
Peak
15 35
163 163
o 23284 23468 23652 23036 402 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 233594 5119 74.00 -20.81 48.08 32.07 4.74 33.70 100 188 PEAK 1 2402.00 93.67 ------ - 90.27 315 481 33.66 100 188 PEAK
WLeveI (i) Date: 20230942 WLeveI () Date: 20230942
13§ 113§
95 95 i
i3 LN
50 Al
AVG 54
44 i 488
Avg e T
15 35
163 163
o 23284 23468 23652 23036 402 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 237679 49.56 54.00 -13.44 37.28 32.18 478 33.68 100 188 AVERAGE 1 402,00 92.44 ------ - B9.04 32.25 4.81 33.66 100 188 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C3 of C36

TEL : +86-75

5-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AB

Z2-AA550




saronis. FCC RF Test Report

Report No. : FR382311B

Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK_CHO00_2402MHz
ANT
Pol. Vertical Fundamental
WLeveI (i) Date: 20230942 mLeveI () Date: 20230942
13§ 113§
1
95 95
B B PEAK 74
50 a0
! WMMW
48 bebaiarinanty h b l 4 i 483 | . IS—p—"
Peak
15 35
163 163
o 2284 23468 23642 23036 402 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 3822 5152 74.00 -12.48 48.21 32.19 479 33.67 233 9 PEAK 1 2402.00 99.29 ------ - 95.89 325 481 3366 23 9 PEAK
WLeveI (i) Date: 20230942 mLeveI () Date: 20230942
13§ 113§
1
95 95
i3 LN
50 ]
AVG 54
44 ] 488
15 35
163 163
o 2284 23468 23642 23036 402 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 13813 40.66 54.00 -13.34 37.35 3219 479 3B.67 2B 9 AVERAGE

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg

1 2402.00 98.05 ------ - 94.65 3225 481 33.66 233 9 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number : C4 of C36




samran s, -CC RF Test Report Report No. : FR382311B

Pol. Horizontal Vertical
- Lo @Bl Date: 20230912 Lo di) Date: 20230912
1225 1225
B75 i5
PEAK 74 PEAK 74
104 g
Peak 25 AVG 54 0 AVG_54
eal o i A A
| s WMW sosion b et o WM'W‘“‘ oty .T"M'W o A
Avg 0 0
175 .
3000 000, 9000, 12000 16000, 18000 3000 6000, 9000, 12000 16000 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 4804.00 42.58 74.00 -31.42 57.89 W42 74 .47 - - Pesk 1 4804.00 42.14 74.00 -31.86 S7.45 WM L4 747 - - Pesk
Sporton International Inc. (ShenzZhen) Page Number : C50of C36

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



samran s, -CC RF Test Report Report No. : FR382311B

Pol. Horizontal Vertical
.. Lol Vi) Date: 20230912 . Lol (Vi) Date: 20230912
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 104
@) AVG_54 @) AVG_B4
" 2 b AL 2 bbb
Peak WMJWW " - e DN A s by
350 34
Avg
115 fI
3000 6000. 9000 12000 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 4880.00 42.09 74.00 -31.91 57.47 .37 1.7 .22 .- - Peak 1 4880.00 41.41 74.00 -32.59 %.79 M.37 1.7 .22 .- - Peak
1 TN W0 7400 -9.78 805 36.04 8.9 .93 - - Peak 1 70.00 4490 74.00 -29.0B 8.85 36.04 8.9 893 - - Peak
Sporton International Inc. (ShenzZhen) Page Number : C6 of C36

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



saronis. FCC RF Test Report Report No. : FR382311B

Mode Band Edge

2400-2483.5_Bluetooth-LE_GSFK_CH39_2480MHz

ANT 7
Pol. Horizontal Fundamental
WLeveI (i) Date: 20230942 11"Leve| () Date: 20230942
113§ 113§
1
95 95
B PEAK_BE 74 B PEAK 74
50 a0
1
u : R wooo BRI (R .
Peak
15 35
163 163
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2485.34 5L77 74.00 -I.13 48.00 32.46 492 33.61 121 126 PEAK 1 2480.00 97.14 ------ - 93.38 .45 492 3361 1A 126 PEAK
WLeveI (i) Date: 20230942 11"Leve| () Date: 20230942
113§ 113§
s s !
i3 LN
50 Al
AVG_BE 54 AVG 54
44 i 488
Avg PR sy, ne
15 35
163 163
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 24%.54 41,20 54.00 -12.80 37.37 32.49 4.9 33.60 121 126 AVERAGE 1 2080.00 95.94 ------ - 92.18 3245 4.92 33.61 1M1 126 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C7 of C36

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




saronis. FCC RF Test Report Report No. : FR382311B

Mode Band Edge

2400-2483.5_Bluetooth-LE_GSFK_CH39_2480MHz

ANT 7
Pol. Vertical Fundamental
WLeveI (i) Date: 20230942 1,mLeveI () Date: 20230942
113§ 113§
1
95 95
B PEAK_BE 74 B PEAK 74
50 a0
1
484 o ’ et o T e————— e e
Peak
15 35
163 163
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 48478 5279 74.00 -IL21 49.02 32.46 492 3361 155 9 PEAK 1 2080.00 100,92 ------ ------ 97.16 3245 4.92 3.61 1% 9 PEAK
WLeveI (i) Date: 20230942 1,mLeveI () Date: 20230942
113§ 113§
1
95 95
i3 LN
50 ]
AVG_BE 54 AVG 54
44 i 488
AVQ MM
15 35
163 163
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2483.50 41,32 54.00 -12.68 37.55 32.46 4.92 33.61 155 9 AVERAGE 1 280.00 99.79 ------ - 9.0 345 4.92 33.61 1% 9 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C8 of C36

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




samran s, -CC RF Test Report Report No. : FR382311B

Pol. Horizontal Vertical
.. Lol Vi) Date: 20230912 . Lol (Vi) Date: 20230912
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 104
@) AVG_54 @) AVG_B4
" 2 b AL bbb
Peak W.«‘JW“ , i A - s z Tl Mgt e
350 34
Avg
115 fI
3000 G000, 9000. 12000 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 4960.00 4155 74.00 -32.45 57.00 3432 7.8 7.8 .- - Peak 1 4960.00 41.65 74.00 -32.35 .10 .32 7.8 7.8 - - Peak
1 7M0.00 4404 7400 -29.86 7.9 3594 9.19 .98 - - Peak 1 7M0.00 43.93 74.00 -30.07 .78 3594 919 898 - - Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C9 of C36

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



SPORTON LAB.

FCC RF Test Report

Report No. : FR382311B

8
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK_CHO1_2404MHz
ANT 7
Pol. Horizontal Fundamental
WLeveI (i) Date: 20230942 WLeveI () Date: 20230942
13§ 113§
05 s !
B B PEAK 74
50 a0
1
g . At b : 48 ; g ey
Peak
15 35
163 163
o 23288 2476 23664 23852 44 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2378.43 5147 74.00 -10.53 48.19 32.18 478 33.68 132 134 PEAK 1 80400 95.75 ------ - 92.35 ILDS 481 3366 1 D4 PEA
WLeveI (i) Date: 20230942 WLeveI () Date: 20230942
13§ 113§
95 95 i
i3 LN
50 ]
AVG 54
44 ; 488
Avg e T
15 35
163 163
o 23288 2476 23664 23852 44 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2385.67 40.54 54.00 -13.46 37.22 32.20 479 33.67 132 134 AVERAGE 1 40400 92.39 ------ - B8.99 32.25 4.81 33.66 132 134 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C10 of C36

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




saronis. FCC RF Test Report

Report No. : FR382311B

Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK_CHO1_2404MHz
ANT
Pol. Vertical Fundamental
WLeveI (i) Date: 20230942 1,mLeveI () Date: 20230942
13§ 113§
1
95 95
B B PEAK 74
50 a0
! I
JLy el Al . fovne b i 18 . — ek Al
R i i
Peak
15 35
163 163
o 23288 2476 23664 23852 44 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 3819 5025 74.00 -IL.75 47.94 32.19 479 33.67 233 10 PEAK 1 240400 98.95 ------ - 95.55 313 481 3366 233 10 PEAK
WLeveI (i) Date: 20230942 1,mLeveI () Date: 20230942
13§ 113§
1
95 95
i3 LN
50 Al
AVG 54
44 " 488
Avg IR S ey o
15 35
163 163
o 23288 2476 23664 23852 44 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.%9 40.62 54.00 -13.38 37.28 32.21 4.80 33.67 233 10 AVERAGE 1 240400 97.68 ------ ------ 94.28 325 481 33.66 233 10 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C11 of C36

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




samran s, -CC RF Test Report Report No. : FR382311B

Pol. Horizontal Vertical
- Lo @Bl Date: 20230912 Lo di) Date: 20230912
1225 1225
B75 i5
PEAK 74 PEAK 74
104 g
Peak 8 Ale 34 " TG 54
eal )
1 e g o AR b At b S
|ttt e iy g .
Avg 30 34
175 .
3000 000, 9000, 12000 15000 18000 3000 6000, 9000, 12000 16000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 408,00 42.07 74.00 -31.93 57.39 W41 174 .47 - - Pesk 1 4808.00 41.97 74.00 -32.03 5709 W41 L4 74T - - Pesk
Sporton International Inc. (ShenzZhen) Page Number : C12 of C36

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



samran s, -CC RF Test Report Report No. : FR382311B

Pol. Horizontal Vertical
.. Lol Vi) Date: 20230912 . Lol (Vi) Date: 20230912
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 104
@) AVG_54 @) AVG_B4
Peak o 1WNW}WA RO Nt | o e 1 AT S
350 34
Avg
115 fI
3000 G000, 9000. 12000 15000, 18000 3000 6000. 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 4880.00 4259 74.00 -31.41 57.97 .37 1.7 .22 .- -- Peak 1 4880.00 40.91 74.00 -3.09 %.19 M.37 1.7 .22 .- -- Pesk
1 TN 8.9 7400 -30.2 7.91 36.04 8.9 8.3 - - Peak 1 7000 4341 7400 -30.59 7.4 36.04 8.9 B9 - - Peak
Sporton International Inc. (ShenzZhen) Page Number : C13 of C36

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



SPORTON LAB.

FCC RF Test Report

Report No. : FR382311B

10
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK_CH38_2478MHz
ANT 7
Pol. Horizontal Fundamental
WLeveI (i) Date: 20230942 WLeveI () Date: 20230942
13§ 113§
s s !
B PEAK_BE 74 B PEAK 74
50 a0
1 Lol iy
44 “ : * riehagime L — Wi ikt
Peak
15 35
163 163
i b4 1868 24412 U956 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2494.54 52.07 74.00 -21.93 48.24 32.49 4.94 33.60 133 124 PEAK 1 478.00 9.25 ------ - 92.51 344 491 361 13 A PEA
WLeveI (i) Date: 20230942 WLeveI () Date: 20230942
13§ 113§
95 95 1
i3 LN
50 ]
AVG_BE 54 AVG 54
44 i 488
15 35
163 163
i b4 868 24412 U956 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 287,79 41,37 54.00 -12.63 37.58 32.47 4.93 33.61 133 124 AVERAGE 1 478.00 92.87 ------ - 89.13 32.44 491 33.61 133 124 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C14 of C36

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




saronis. FCC RF Test Report Report No. : FR382311B

10

Mode Band Edge

2400-2483.5_Bluetooth-LE_GSFK_CH38_2478MHz

ANT 7
Pol. Vertical Fundamental
WLeveI (i) Date: 20230942 1,mLeveI () Date: 20230942
13§ 113§
1
95 95
B PEAK_BE 74 B PEAK 74
50 a0
A, 1 0 baih 4
44 488 Py h it
Peak
15 35
163 163
i b4 868 24412 U956 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 249947 52.09 74.00 -11.91 48.25 32.50 4.94 33.60 233 5 PEAK 1 2478.00 100.00 ------ ------ 9%.27 3.4 491 361 23 5 PEAK
WLeveI (i) Date: 20230942 1,mLeveI () Date: 20230942
13§ 113§
ik ik 1
i3 LN
50 Al
AVG_BE 54 AVG 54
44 i 488
15 35
163 163
i Uh4 1868 24412 U956 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2887.40 41,37 94.00 -12.63 37.58 32.47 4.93 33.61 233 5 AVERAGE 1 478.00 9.79 ------ - 93.05 344 491 361 2B 5 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C15 of C36

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




SPORTON LAB.

FCC RF Test Report

Report No. : FR382311B

Pol. Horizontal Vertical
Date: 20230942
MOLM (dBuVim) Date: 20230012 1 Level (dBuVim)
1225 1225
1050 1050
415 875
PEAK_T4 PEAK T4,
100 B 100
25 AVG_54 5234 AVG 54
Peak I R o ARy A s ]
350,
Avg 350
115 115
T600. 12200, 16800, 400, 26000 1600, 12200, 16800, 214400, 26000
Frequency (NHe) Frequency (WH)
Linit Read  Ant Cable Preamp APos  Thos lsit - Read  Ant Cable Preanp  APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dBov/n dBui/n  db dew difm B dE e deg W W/ B/e &6 da B & B o deg
1 4056.00 42.01 74.00 -31.97 57.48 .12 7.80 57.57 - o= Peak 1 4956.00 41.61 74.00 -32.39 57.06 .32 7.80 51.57 - -- Peak
7 743000 84,79 74.00 -20.21 58.62 35.95 9.19 58.97 .- Peak 2 T434.00 4331 74.00 -30.69 5714 35.95 9.19 5897 .- .- Peak
Sporton International Inc. (ShenzZhen) Page Number : C16 of C36

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550




samran s, -CC RF Test Report Report No. : FR382311B

Pol. Horizontal Vertical
Data: 1 Data: 2
leLeuemummm Date: 2023-09-12 L evel (dBuVim) Date: 2023-09-12
0.0 0,
60.0)
FCC|CLASS FECCLASS B|
500 +6
[
O I —
- -
Pt
30.0
4 M"’"’ " ,,WW il B M i . e
T s RN e
QP/Peak 00 \ * : Wm
10.0 1
30 24, 418, 612, 806, 1000 30 4, 418, 612 406, 1000
Frequency (MHz) Frequency (MH2)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
Mz dBuv/m  dB dBuv/m  dBuv  dB/m da dB o deg Mz dBuv/m d6 dBuv/m dBuV  dB/m dB dB o deg
1 30,00 25.69 -14.31 40.80 31.62 25.34 @.53 3.8 ---  --- Peak 1 30,00 24.94 -15.86 40.00 30.87 25.34 .53 31.8¢ ---  --- Pesk
2 144.46 23.69 -19.81 43.50 36.47 17.35 1.23 3L.36 --- --- Peak 2 159.98 21.14 -22.36 43.50 34.50 16.69 1.29 31.34 --- --- Peak
3 212.36 25.63 -17.87 43.50 48.24 15.21 1.48 31.3@ - === Peak 3 203.63 22.91 -20.59 43,58 37.71 15.85 1.45 31.38 - ==~ Peak
4 337.49 26.99 -10.81 46.80 35.99 20.37 1.93 31.38  --- === Peak 4 465.53 24.43 -21.57 46.88 38.85 23.44 2.24 31.30 - == Peak
5 603,27 28.88 -17.92 46.80 30.48 26.24 2.57 3.2 --- --- Peak 5 596,48 28.22 -17.76 46.80 30.72 26.15 2.55 3.2  --- --- Peak
6 918.52 31.41 -14.59 46.80 30.82 29.76 3.19 31.56 --- --- Peak 6 893.38 31.84 -14.16 46.00 38.84 29.44 3,15 31.59  --- --- Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C17 of C36

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



saronis. FCC RF Test Report Report No. : FR382311B

16

Mode Band Edge

2400-2483.5_Bluetooth-LE_GSFK_CHO00_2402MHz

ANT 12
Pol. Horizontal Fundamental
WLeveI (i) Date: 20230942 1,mLeveI () Date: 20230942
13§ 113§
95 95 i
B B PEAK 74
50 a0
1 TR}
4 g oback " A " S 4”“ y . ) TR . I
Peak
15 35
163 163
o 23284 23468 23652 23036 402 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2377.16 51.69 74.00 -12.31 48.41 32.18 4.78 33.68 100 107 PEAK 1 402.00 92.19 ------ - B8.79 32.25 4.81 33.66 100 107 PEAK
WLeveI (i) Date: 20230942 1,mLeveI () Date: 20230942
13§ 113§
95 95 1
i3 LN
50 Al
AVG 54
44 ; 488
Avg MM
15 35
163 163
o 23284 23468 23642 23036 402 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2383.60 40.51 54.00 -13.49 37.19 32.20 479 33.67 100 107 AVERAGE 1 2402.00 91.05 ------ - B7.65 32.25 4.81 33.66 100 107 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C18 of C36

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




saronis. FCC RF Test Report

Report No. : FR382311B

16
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK_CHO00_2402MHz
ANT 12
Pol. Vertical Fundamental
WLeveI (i) Date: 20230942 WLeveI () Date: 20230942
13§ 113§
95 95 i
B B PEAK 74
50 a0
] A 4 7 At 1 I i W
488 fn 4E'BWWMM . i e
Peak
15 35
163 163
o 23284 23468 23642 23036 402 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 38774 5119 74.00 -10.81 47.86 32.21 479 33.67 400 284 PEAC 1 2402.00 90.21 ------ - B6.81 32.25 4.81 33.66 400 284 PEAK
WLeveI (i) Date: 20230942 WLeveI () Date: 20230942
13§ 113§
95 95
1
i3 LN
50 Al
AVG 54
44 " 488
Avg I ISy
15 35
163 163
o 2284 23468 23652 23036 402 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2378.91 40.67 54.00 -13.33 37.37 32.19 478 33.67 400 284 AVERAGE 1 2402.00 89.03 ------ - B5.63 32.25 4.81 33.66 400 284 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C19 of C36

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




samran s, -CC RF Test Report Report No. : FR382311B

Pol. Horizontal Vertical
- Lo @Bl Date: 20230912 Lo di) Date: 20230912
1225 1225
B75 i5
PEAK 74 PEAK 74
104 g
AVG 54 AVG_54
Peak i3 IOV SN i FP OYPIRR
[ L‘Mﬂ Sl W Rl M‘f‘\"‘“ﬂj e oo te
Avg 30 34
175 .
3000 6000, 9000, 12000 15000 18000 3000 6000, 9000, 12000 16000 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 4804.00 4192 74.00 -32.08 57.3 W.42 174 .47 - - Pesk 1 4804.00 41.60 74.00 -32.40 %6.91 W.82 174 74T - - Pesk
Sporton International Inc. (ShenzZhen) Page Number 1 C20 of C36

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



samran s, -CC RF Test Report Report No. : FR382311B

Pol. Horizontal Vertical
.. Lol Vi) Date: 20230912 . Lol (Vi) Date: 20230912
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 104
@) AVG_54 @) AVG_B4
Peak " 2 Ay ‘ ‘% TIIE Lp v 2 hlL h"m U‘W TN ETR Y]
WWM""*‘ g b WW'VJM“‘h g M U
350 31
Avg
115 fI
3000 6000. 9000. 12000 15000, 18000 3000 6000. 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 4880.00 41.36 74.00 -32.6¢ 56.74 4.7 1.7 L% .- - Peak 1 488000 41.85 74.00 -32.15 5.3 M.y 1.7 R .- - Peak
1 720.00 4.5 7400 -29.42 S8.51 36.04 B.96 5893 .- - Peak 1732000 4.28 74.00 -29.72 5821 36.M4 B.96 %893 .- - Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C21 of C36

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



saronis. FCC RF Test Report Report No. : FR382311B

18

Mode Band Edge

2400-2483.5_Bluetooth-LE_GSFK_CH39_2480MHz

ANT 12
Pol. Horizontal Fundamental
WLeveI (i) Date: 20230942 mLeveI () Date: 20230942
113§ 113§
1
95 95
B PEAK_BE 74 B PEAK 74
50 a0
! bt sintd
44 4a'awm — e
Peak
15 35
163 163
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 24%.64 52,13 74.00 -21.67 48.30 32.49 4.94 33.60 167 203 PEAK 1 2480.00 99.23 ------ - 95.47 345 492 3361 107 203 PEAK
WLeveI (i) Date: 20230942 mLeveI () Date: 20230942
113§ 113§
1
§15 95
i3 LN
50 ]
AVG_BE 54 AVG 54
44 i 488
15 35
163 163
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2498.10 41,36 54.00 -12.64 37.52 3.0 4.9 33.60 167 203 AVERAGE 1 2080.00 97.80 ------ ------ 94.04 3245 4.92 33.61 107 203 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C22 of C36

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




saronis. FCC RF Test Report Report No. : FR382311B

18

Mode Band Edge

2400-2483.5_Bluetooth-LE_GSFK_CH39_2480MHz

ANT 12
Pol. Vertical Fundamental
WLeveI (i) Date: 20230942 WLeveI () Date: 20230942
113§ 113§
w5 s 1
B PEAK_BE 74 B PEAK 74
50 a0
1
4 e I Hh & n ]
44 488 PPy
Peak
15 35
163 163
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2489.36 52.05 74.00 -21.95 48.26 32.47 4.93 33.61 339 298 PEAK 1 2880.00 95.72 ------ - 919 3245 4.92 33.61 339 D98 PEAK
WLeveI (i) Date: 20230942 WLeveI () Date: 20230942
113§ 113§
95 95 1
i3 LN
50 ]
AVG_BE 54 AVG 54
44 i 488
15 35
163 163
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 297.88 41.47 54.00 -12.53 37.64 32.09 4.9 33.60 339 298 AVERAGE 1 2080.00 94.34 ------ - 90.58 3245 4.92 33.61 339 298 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C23 of C36

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




samran s, -CC RF Test Report Report No. : FR382311B

Pol. Horizontal Vertical
.. Lol Vi) Date: 20230912 . Lol (Vi) Date: 20230912
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 104
@) AVG_54 @) AVG_B4
Peak " 9 o oy A o ol e 1 2 R S
I Y e | e gt 41
350 3
Avg
115 fI
3000 G000, 9000. 12000 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 4960.00 4273 74.00 -31.17 .18 3432 7.8 7.8 - - Peak 1 4960.00 42.55 74.00 -31.45 8.0 432 7.8 7.8 - - Peak
1 7440.00 4290 74.00 -31.08 %6.77 35.94 9.19 .98 - - Peak 1 7M0.00 45.06 74.00 -28.9 .91 3.9 9.9 B9 - - Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C24 of C36

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



SPORTON LAB.

FCC RF Test Report

Report No. : FR382311B

19
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK_CHO1_2404MHz
ANT 12
Pol. Horizontal Fundamental
WLeveI (i) Date: 20230942 WLeveI () Date: 20230942
13§ 113§
95 95 i
B B PEAK 74
50 a0
1
ol " i R A o i bttt
# L TR TR i
Peak
15 35
163 163
o 23288 2476 23664 23852 44 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2320.9 51.61 74.00 -10.39 48.57 32.83 472 3371 100 105 PEAK 1 80400 92.24 ------ - B8.84 32.25 4.81 33.66 100 105 PEAK
WLeveI (i) Date: 20230942 WLeveI () Date: 20230942
13§ 113§
95 95 i
i3 LN
50 Al
AVG 54
44 1 488
|t
Avg RS L s
15 35
163 163
o 23288 2476 23664 23852 44 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 389.24 42.97 54.00 -11.03 39.64 32.21 479 33.67 100 105 AVERAGE 1 240400 90.67 ------ - B7.27 3.5 4.81 33.66 100 105 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C25 of C36

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




FCC RF Test Report

SPORTON LAB. Report No. : FR382311B
19
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK_CHO1_2404MHz
ANT 12
Pol. Vertical Fundamental
WLeveI (i) Date: 20230942 1,mLeveI () Date: 20230942
13§ 113§
95 95 i
B B PEAK 74
50 a0
1
4” e Ay o A, M, d Selb. i Pyl 4&8\‘"‘“‘“.‘. . o L Al ol st A
Peak
15 35
163 163
o 23288 2476 23664 23852 44 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 238151 5153 74.00 -10.47 48.22 32.19 479 33.67 400 282 PEAK 1 240400 90.28 ------ - B6.88 32.25 4.81 33.66 400 282 PEAK
WLeveI (i) Date: 20230942 1,mLeveI () Date: 20230942
13§ 113§
95 95
1
i3 LN
50 Al
AVG 54
44 1 488
WWWMWM-
AVg M
15 35
163 163
o 23288 2476 23664 23852 44 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.43 42.87 54.00 -11.13 39.53 32.21 4.80 33.67 400 282 AVERAGE 1 2404.00 88.91 ------ - B5.51 32.25 4.81 33.66 400 282 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C26 of C36

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




samran s, -CC RF Test Report Report No. : FR382311B

Pol. Horizontal Vertical
- Lo @Bl Date: 20230912 Lo di) Date: 20230912
1225 1225
B75 i5
PEAK 74 PEAK 74
104 g
Peak 25 AVG 54 0 AVG_54
eal ) i
1_wwv~a L |;4WL‘ ik M gy . 1 et o e ‘“Ww.‘h}"ﬁ%‘
[ U T J !
Avg 30 34
175 .
3000 000, 9000, 12000 15000 18000 3000 6000, 9000, 12000 16000 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 408,00 4.1 74.00 -31.88 S7.44 .41 .74 7.4 - - Pesk 1 4808.00 42.65 74.00 3135 S7.97 WA L4 74T - - Pesk
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Pol. Horizontal Vertical
.. Lol Vi) Date: 20230912 . Lol (Vi) Date: 20230912
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 104
@) AVG_54 @) AVG_B4
Peak " Pttt vt bl in
L LMWWJ 2 'W‘WW MWWM HJW"‘“"‘ 2 R i
350 34
Avg
115 fI
3000 G000, 9000. 12000 15000, 18000 3000 6000. 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 4880.00 4173 74.00 -32.17 7.1 M.37 1.7 .22 .- - Peak 1 4880.00 4298 74.00 -3.02 8.3 .37 1.7 .22 - -- Pesk
1 TN.00 49 7400 -3.02 %.91 36.04 8.9 .93 - - Peak 1 N0 857 7400 -30.43 .0 36.04 8.9 B9 - - Peak
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21
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK_CH38_2478MHz
ANT 12
Pol. Horizontal Fundamental
WLeveI (i) Date: 20230942 WLeveI () Date: 20230942
13§ 113§
1
§15 95
B PEAK_BE 74 B PEAK 74
50 a0
1 » Ll
4” Ir Ao I - s - 4&8 - T " TR “
Peak
15 35
163 163
i Uh4 1868 24412 U956 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2499.25 5179 74.00 -2 47.95 32.50 4.94 33.60 104 202 PEAK 1 2478.00 98.30 ------ - 945 3244 491 33.61 104 202 PEAK
WLeveI (i) Date: 20230942 WLeveI () Date: 20230942
13§ 113§
1
915 95
i3 LN
50 ]
AVG_BE 54 AVG 54
44 1 488
(NSRS
15 35
163 163
i b4 868 24412 U956 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 284.97 43.46 54.00 -10.54 39.69 32.46 4.92 33.61 104 202 AVERAGE 1 2478.00 9.58 ------ ------ 92.84 3244 491 33.61 104 202 AVERAGE
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21
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK_CH38_2478MHz
ANT 12
Pol. Vertical Fundamental
WLeveI (i) Date: 20230942 WLeveI () Date: 20230942
13§ 113§
W i 1
B PEAK_BE 74 B PEAK 74
50 a0
1 Sl
44 488 o 2
Peak
15 35
163 163
i b4 1868 24412 U956 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2499.05 51.44 74.00 -10.56 47.60 32.50 4.94 33.60 338 298 PEAK 1 478.00 94,94 ------ oo 9120 3244 491 33.61 33 98 PEAK
WLeveI (i) Date: 20230942 WLeveI () Date: 20230942
13§ 113§
95 95 1
i3 LN
50 Al
AVG_BE 54 AVG 54
44 1 488
...»MW"‘"‘“"‘“"‘MM
Avg P IS S
15 35
163 163
i b4 1868 24412 U956 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 497,54 43.63 54.00 -10.37 39.80 32.49 4.94 33.60 338 298 AVERAGE 1 2478.00 93.60 ------ ------ B9.86 32.44 4.91 33.61 338 298 AVERAGE
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Pol. Horizontal Vertical
Date: 20230912
Level (dBuVim
+yoLevel [dBuVim) Date: 20230942 1agLerel dBuvim)
- 1225
1050 fo
9 3
PEAK 74 PEAK T4
0 1
G 54 VG 54
Peak 525 T D S b AR O g . 2 g A o g A b it
- 354
380
Avg
115 175
7600, 12200, 16800, 400, 26000 T600. 12200. 16800 2400, 26000
Frequency (WHz) Frequency (WHg)
Linit Read  Ant Cable Preanp APos  TPos Lot~ Read Aot Cable Preanp APos  Thos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
T dijn dowjn  db dwy dm 6 8 o deg T Wedswndbw/n  d5 dBw do/m  d5 48  deg
1 49%.00 4260 T4.00 3L37 SR M. T80 5157 - Peak 1 496,00 4228 74.00 32 ST M2 B0 STST .- - Peak
2 4300 449 74.00 2951 832 395 9.9 5897 - Paak 2743000 44.57 74,00 -29.43 58,40 35.95 9.19 5B.97 - peak
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Pol. Horizontal Vertical
Data: 1 Data: 2
leLeuemummm Date: 2023-09-12 L evel (dBuVim) Date: 2023-09-12
0.0 7o,
60.0
FCOCLASSB FCCICLASSB|
50.0 i
[
O I —
L] ..
0.0 - 5 ke
4 i 4 M"MM‘ P
QP/Peak . w Vf il W'ﬁ i WM
10.0 1
30 24, 418, 612, 806, 1000 30 4, 418, 612 406, 1000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
Mz dBuv/m  dB dBuv/m  dBuv  dB/m da dB o deg Mz dBuv/m d6 dBuv/m dBuV  dB/m dB dB o deg
1 30,00 24.82 -15.18 40.80 20.75 25.34 @.53 31.88 ---  --- Peak 1 30,00 27.02 -12.98 40.00 32.95 25.34 .53 31.8 ---  --- Pesk
2 142,52 23.62 -19.88 43.50 36.27 17.49 1.2 3l.36 --- --- Peak 2 145,43 21.14 -22.36 43.50 33.98 17.28 1.23 31.35 --- --- Peak
3 210.42 25.88 -17.62 43.50 48.53 15.17 1.48 31.3@ - === Peak 3 211.39 23.14 -20.36 43.58¢ 37.77 15.19 1.48 3L.38 - ==~ Peak
4 347.19 26.68 -10.32 46.8@0 35.36 20.65 1.97 31.38  --- === Peak 4 398.68 25.20 -20.80 46.88 32.26 12.14 2.10 31.38  --- == Peak
5 623.64 27.57 -18.43 46.80 29.88 26.36 2.68 31.27 --- --- Peak 5 773.82 29.81 -16.19 46.80 39.42 27.93 2.8% 31.43  --- --- Peak
6 955.38 31.76 -14.22 46.80 29.78 30.25 3.24 31.43  --- --- Peak 6 901.86 32.76 -13.24 46.80 31.67 29.53 3.16 31.68  --- --- Peak
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BLE CH38 2478MHz+LTE Band48

<Simultaneous transmission>

(Band Edge @ 3m)

BLE Note | Frequency Level |Margin Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
* 2478 98.15 - - 94.41 32.44 4.92 33.62 100 63 P H
* 2478 95.54 - - 91.8 32.44 4.92 33.62 100 63 A H
. H
BLE CH38 2490.36 51.95 22.05 74 48.16 32.47 4.92 33.6 100 63 P
2478MHz+L 2484.04 42.24 -11.76 54 38.48 32.46 4.92 33.62 100 63 A H
TE Band48| * 2478 94.62 - - 90.88 32.44 4.92 33.62 | 371 240 P \Y
Co-location| * 2478 92.05 - - 88.31 32.44 4.92 33.62 | 371 240 A \%
2499.48 52.03 -21.97 74 48.21 325 4.92 33.6 371 240 P \Y
2489.04 43.21 -10.79 54 39.42 32.47 4.92 33.6 371 240 A \%
2.4GHz 2400~2483.5MHz
(Harmonic @ 3m)
BLE Note | Frequency Level Margin Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m )| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
4956 41.01 -32.99 74 56.17 34.62 7.8 57.58 P H
BLE CH38
7434 43.98 -30.02 74 57.23 36.53 9.19 58.97 P H
2478MHz+L
4956 41 -33 74 56.16 34.62 7.8 57.58 P \Y,
TE Band48
. 7434 43.83 -30.17 74 57.08 36.53 9.19 58.97 P v
Co-location
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BLE_Ch38 2478MHz+LTE Band48

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE_Ch38 2478MHz+LTE Band48Co-location

Horizontal

Fundamental

Data: 3 Data: 1
) @Buvim) Date: 2023.00-16 ) (@Buvim) Date: 2023.09.16
1004 1004
933 r’”\\ 93
784 pEAK BE 74 74 PERCTS
623 625
i IPPBTURRRARR
bl
g
69) P
13 313
15| 158
50 7. 0 0
WWWWWWW
freq Level Limit Remark
T do/m @ e dow do/ @ @ o deg
Peak 1 209.35 5195 -22.05 74.00 4816 247 4.92 360 100 63 Pesk 1% 247800 9515 2015 74.00 94.41 .44 4.92 362 100 63 Pesk
Dota: 4 Dota:2
) (@Buvim) Date: 2023.00-16 ) (@Buvim) Date: 2023.00-16
1094 1004
4
o3| a4
a4 A a4
o2 \ 625
AVG_BE 54 AvG 54
15 4 I 59 [ B B ——
SR VU BRSO — e T
3| 13
15| 158
50 78 e, a8, 752 0 000 a0 7200 7500,
Frequency (WHy) Frequency (MHz)
o Cable Preamp A/Pos T/Pos Over Limit  Resdantenna Cable Preamp A/Pos T/Pos
Loss ractor Renark Freq Level Uimit Une Level Factor Loss Factor Remark
e de/m @ e o /@ @ o deg T e @ e @ o @ @ des
AVg 1 2seee 422641176 S0 .48 245 492 B.62 100 63 Averag: 1% 247800 95.5 4154 Se.00 9180 .44 492 IE2 100 63 Aversge
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BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE_Ch38 2478MHz+LTE Band48Co-location

Vertical

Fundamental

Peak

1

Data: 7

A (@Buvim) Date: 2023-03-16.
1094
938 /-V\
78.4] f \ PEAK_BE_74]
625 / \
469
313
155
2o, 2 252, 250
Frequency (MHz)
Linit  Readantenna Cable Preamp A/Pos T/Pos
Level Factor  Lozs Factor Remark
Wz Guv/m @8 dou/n  dew  do/m 45 d8 o deg
2499.48 52.03 -21.97 74.00 45.21 32.50 4.92 33.60 71 240 pesk

.

Data:s
) oy Date: 20230916
1004
014
784 pen7a
62
RS R IR S
45 st b bt st
13
154
00 Taco. Ta00. 7200, 700, 000
requency ()
Over Linit  Readntenna  Cable preamp A/Pos T/pos
Freq Level Linit Line Level Loss Factor Remark
Ry R R
247500 5652 20.62 7400 %0.68 3244 452 62 7L 240 pesk

Avg

1

Data:8
el (@BuVim)

781 3
\
=

e 2
Frequency (MiHz)
1

Date: 2023-03-16.

AVG_BE 54|

Freq Level

@ Bu/m  dow  d

iz doov/m

2489.04 43.21 -10.79 54.00 39.42 32.47 4.92 3.60 371

L.

1 (@Buim)

Date: 20230916

Wiz dBu/m  d5 d6wv/m oW db/m @5 @6 en  deE

278.00 52.05 36.05 54.00 G5.31 32.44 .92 33.62 WL 240 Aver
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BLE_Ch38 2478MHz+LTE Band48 (Harmonic @ 3m)

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE_Ch38 2478MHz+LTE Band48Co-location

Horizontal Vertical

Peak

Avg.

Data: 18
el (@Buvim) Date: 2023.09-16 Date: 20230816
1225) 1225
1050 105.0)
o75) 875
PEAK 74 PEAK 74
700 700
VG 54| VG 54
525 TR N T S e
1 st e
[P
350
175
000 5000, 6000

over
Freq Level Limit Line Lel

1 4956.00 41.01 32.99 75.00 56.17 34.62 7.80 57.58 - - Peak 1 4956.00 41.00 33.00 74.00 56.16 34.62 7.0 57.55 - - Peak
2 73400 43.98 30.02 75.00 57.23 36.53 9.19 56.97 - - Peok 2 783400 43.83 3017 74.00 57.08 36.53 9.19 6.97 - - Peak
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FCC ID: 2ABZ2-AA550

Report No. : FR382311B
Appendix D. Duty Cycle Plots
Band ANT Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
Bluetooth LE 125Kbps 7 82.82 3.109 0.322 1KHz
Bluetooth LE 125Kbps 12 82.49 3.099 0.323 1KHz
Bluetooth LE 2Mbps 7 32.72 0.206 4.859 10KHZ
Bluetooth LE 2Mbps 12 32.41 0.203 4,929 10KHZ
Bluetooth LE 125Kbps-Ant7
Spectrum [@]
Ref Level 30.00 dBm Offset 11.30 dB @ RBW 10 MHz
o Att 30dB @ SWT 10 ms VBW 10 MHz
SGL
® 1Pk Max
D3[1] . lf.’(lli'l'(ylll\\
20.dBm M1 M1[1] Iljfju ((IL\nrl
16d6 —1.2809 ms}
0 dBm
-10 dBm
-20 dBm
-30 dBrty - L
-40 dBm
-50 dBm
-60 dBm
CF 2.44 GHz 691 pts 1.0 ms/
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 | 1 1.2899 ms | 11.50 dém
D2, M1 1 3.1087 ms -0.02 dB
D3 M1 1 3.7536 ms -0.03 de
)| J we
Sporton International Inc. (ShenzZhen) Page Number : D1 of D3
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Bluetooth LE 125Kbps-Ant12

Spectrum

Ref Level 30.00 dém
o Att

&)

Offset 11.30 dB @ RBW 10 MHz
30de @ SWT

SGL

10 ms

VBW 10 MHz

@ 1Pk Max

D3[1]

20 dBm
M1

M1[1]

-0.10 dB
3.7565 ms|
11.91 dBm

s

-40 dém

gt

-50 dem

-60 dBm

CF 2.44 GHz

691 pts

1.0ms/

Marker
Type | Ref | Trc |

X-value

y-value |

Function

| Function Result |

M1 1

739.1 ps

11.91 dBm

D2, M1 1

3.0986 ms

0.40 dB

D3, M1 1

3.7565 ms

-0.10 dB

)

Bluetooth LE 2Mbps-Ant7

Spectrum

&)

| Att
SGL

Ref Level 30.00 dBm
30 de @ SWT

2ms

Offset 11.30 dB @ RBW 10 MHz
VBW 10 MHz

@ 1Pk Max

20 dBm

D3[1]

M1[1]

-

D3

0.93 dB|
628.99 ps
10.63 dBm
46327 ps

f

-40 dém

-50 dem

-60 dBm

CF 2.44 GHz

691 pts

200.0 ps/

Marker
Type | Ref | Trc |

X-value

Y-value |

Function |

M1 | 1
D2, ™M1 1

463.77 ps
205.8 ps

10.63 dBm
0.97 dB

Function Result |

D3| M1 1

628.99 ps

0.93 dB

I
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Bluetooth LE 2Mbps-Ant12

Spectrum :g'
Ref Level 30.00 dBm Offset 11.30 dB @ RBW 10 MHz
fo Att 30 dB @ SWT 2ms VBW 10 MHz
SGL
@ 1Pk Max
D3[1] 0.06 dB
626.09 ps|
20 dém i o — M1[1] 11.66 dBm)|
- D2 16347 s
T BN R RO |
-40 dBm
-50 dém
-60 dBm
CF 2.44 GHz 691 pts 200.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 463.77 ps | 11.66 dBm |
D2 M1i| 1 202.9 ps | 0.40 dB
D3, M1 1 626.09 ps | 0.06 dB
T.' - —
J A
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